
POS NO. SPARE PART DESCRIPTION PCS ITEM NO.

Rectangural Showerhead 550x350 G-8245 5013120

1 Showerhead plate 1 5304240

2 Mounting plate 1 5304330

3 Hose G1/2 L=160 2 5166930

4 Hose G1/2 2 5166660

5 Hydraulic Connection - 2 outputs 1 5166910

6 Nipple G1/2 x G1/2 1 5112370

7 Screw M6 L=300 2 5166320

8 Connector 1 5166240

9 Mounting Sleeve M6 2 5166340

10 Body - mist 2 5166850

11 Screw M20x2 2 5304210

12 Decorative screw - M10x1 2 5166410

13 Nut M20x2 4 5166500

14 Plate 2 5166870

15 Spring L=280 2 5166350

16 Cover cup 1 5166920

17 Screw M6 4 5166330

18 Gasket with strainer 2 5166360

19 Flow Regulator PWC1/2"-2.0gpm 1 2837945

20 O-ring 9,5x1 2 5166970

21 O-ring 1 5166980

22 Gasket 18,5x10x1,5 1 2033800

23 Spring lock washer 2 5166370

24 Anchor M6 2 5166600

25 O-ring 9x2 4 5166950


